
 

UNIT-I        PGDEM-04 

WASTEWATER ENGINEERING– OBJECTIVES OF 
WASTEWATER TREATMENT, PRIMARY 

TREATMENT OF WASTEWATER 

Dr. Asha Gupta 

STRUCTURE 

1.0 Objectives 

1.1 Introduction 

1.2 Terminology in Wastewater Treatment 

1.3 Objectives of Wastewater Treatment 

1.4 Primary treatment 

1.4.1 Screening 

1.4.1.1 Types of Screens 

1.4.1.2 Characteristics of Screenings 

1.4.2 Comminutors or Shredders 

1.4.3 Grit removal 

1.4.3.1 Channel type 

1.4.3.2 Aerated rectangular basin 

1.4.4 Sedimentation 

1.4.4.1 Principle of Sedimentation 

1.4.4.2 Theory of sedimentation 

1.4.4.3 Types of sedimentation tanks 

1.4.5 Chemical Coagulation 

1.4.5.1 Principle of Coagulation 

1.4.5.2 Properties of common coagulants 
[...]
carbonaceous material. For reduction to occur, the dissolved oxygen level 

must be at or near zero, and a carbon supply must be available to the 

bacteria. Because a low carbon content is required for the previous 

nitrification step, carbon must be added before denitrification can proceed. 

A small amount of primary effluent, bypassed around secondary and 

nitrification reactors, can be used to supply the carbon. However, the 

unnitrified compounds in this water will be unaffected by the 

denitrification process and will appear in the effluent. When essentially 

complete nitrogen removal is required, an external source of carbon 

containing no nitrogen will be required. The most commonly used external 

carbon source is methanol, CH3OH. When methanol is added, the 

denitrification reaction is : 

 

NO3-- + 5CH3OH    1 N2 +  5CO2 + 7H2O+ OH--..................(v) 

             6                     2           6           6 

 



Theoretically, each milligram per liter of nitrate should require 1.9 

mg/L of methanol.. Under treatment plant conditions, however, about 3.0 

mg/L of methanol is required for each milligram per liter of nitrate, making 

this process an expensive one. 3.2.2  

 

3.2.2 Phosphorus Removal 

Phosphorus is a ubiquitous constituent of municipal wastewater, 

averaging around 10 mg/L in most cases. The principal forms are 

organically bound phosphorus, polyphosphates, and orthophosphates. 

Organically bound phosphorus originates from body and food waste and, 

upon biological decomposition of these solids, is released as 

orthophosphates. Polyphosphates are used extensively in synthetic 

detergents and often contribute up to one-half of the phosphorus in 

wastewater. Polyphosphates can be hydrolyzed to orthophosphates. Thus 

the principal form of phosphorus in wastewater is assumed to be 

orthophosphates, although the other two forms may coexist. 

Orthophosphates consist of the negative radicals PO43- , HPO4--2 and 

H2PO4- and may form chemical combinations with cations or positive 

radicals. In most cases the compounds are quite soluble, and phosphate 

removal in conventional primary treatment is negligible.   Because 

phosphorus is a component of microbial cells, some phosphate may be 

removed in the biomass in secondary treatment processes. However, 

microorganisms need relatively little phosphorus as compared with carbon 

and nitrogen, and less than 3 mg/L of phosphorus is usually removed in 

conventional secondary treatment. When effluent requirement necessitates 

greater removal efficiencies, additional treatment must be provided. 

The principal means of phosphorus removal is chemical 

precipitation. At slightly acidic pH, orthophosphates combine with trivalent 

aluminum or iron cations to form a precipitate. 



Al3+ + (Hn PO4)(3-n)--   AlPO4↓  + nH+ ............. .(vi) 

Fe3+ + (Hn PO4)(3-n)--  FePO4↓   + nH+............ (vii) 

 

Because domestic wastewater usually contains only trace amounts 

of iron and aluminum, the addition of these materials is necessary. 

At higher pH values, calcium forms an insoluble complex with 

phosphate. The addition of lime can provide both the calcium and the pH 

adjustment necessary.  

5 Ca (OH)2 + 3 (Hn PO4)(3-n)--

Ca5 (OH)(PO4)3 + nH2O + (9 -n) OH-- ...... .(vii) 

 

This reaction requires a pH of at least 9.0 for significant phosphorus 

removal. Higher pH values generally increase removal efficiencies. 

However, recarbonation may be necessary to lower the pH after the 

precipitation process has removed the phosphorus. 

Chemical requirements for phosphate precipitation exceed the 

stoichiometric requirements indicated in Eqs.(vi) through (vii). Aluminum 

and iron salts react with alkalinity in the wastewater to produce metallic 

hydroxide floes [A1(OH)3 and Fe(OH)3 ] and may increase the required 

dosages by up to a factor of 3. Fortunately, this increase is not totally 

wasted, as the metallic hydroxides assist in the flocculation and removal of 

the metallic phosphate precipitate along with other suspended and 

colloidal solids in the wastewater, and are thus useful in the treatment 

process. At high pH values calcium reacts completely with wastewater 

alkalinity to form calcium carbonate. Lime additions equivalent to the 

alkalinity plus that required for phosphate precipitation and pH 

adjustment are required. 

Phosphorus removal can be incorporated into primary or secondary 

treatment or may be added as a tertiary process. Selection of the point of 



application depends on efficiency requirements, wastewater 

characteristics, and the type of secondary treatment employed. The 

advantages and disadvantages of each system are summarized in table 

where effluent phosphorus concentrations of up to 1.0 mg/L are 

acceptable, the use of iron or aluminum salts   in   the secondary system is 

often the process of choice, while high pH precipitation by lime in a tertiary 

unit is required to obtain very low levels of effluent phosphorus. Where 

nitrogen removal by ammonia stripping is also practiced, tertiary lime 

precipitation at a pH of 11.5 serves in both processes. 

Comparison of point of application for phosphorus removal systems  

Primary              Secondary          Tertiary 
 

Advantages 
Applicable to all plants   Lowest capital            Lowest phosphorus in 

effluent 
Increased BOD and 
suspended solids        
removal 

Lower chemical dosage   
than primary  

Most efficient metal use 

Lowest degree of metal 
leakage   

Improved stability of     
activated sludge 

Lime recovery possible 

 Polymer not required Separation of organic 
and inorganic sludge 

Disadvantages 
Least efficient           
utilization of metal        

Careful pH control to 
get phosphorus <1 
mg/L 

Highest capital cost 
 

Polymer required for     
flocculation   

Overdose of metal may 
cause low pH toxicity 

Highest metal leakage 
 

Sludge more difficult to 
dewater than primary 
sludge 

Cannot use lime 
because of excessive 
pH 

 

 

3.3  SOLIDS REMOVAL 

Removal of suspended solids, and sometimes dissolved solids, may 

be necessary in advanced wastewater treatment systems.  The solids 

removal processes employed in advanced wastewater treatment are 



essentially the same as those used in the treatment of potable water, 

although application is made more difficult by the overall poorer quality of 

the wastewater. 

 

3.3.1 Suspended Solids Removal 

As an advanced treatment process, suspended solids removal 

implies the removal of particles and floes too small or too lightweight to be 

removed in gravity settling operations. These solids may be carried over 

from the secondary clarifier or from tertiary systems in which solids were 

precipitated. 

Several methods are available for removing residual suspended 

solids from wastewater.  Removal by centrifugation, air flotation, 

mechanical microscreening, and granular media filtration have all been 

used successfully. In current practice, granular media filtration is the most 

commonly used process. Basically, the same principles that apply to 

filtration of particles from potable water apply to the removal of residual 

solids in wastewater. Differences in operational modes for application of 

these principles to wastewater filtration vs.potable water filtration may 

range from slight to drastic, however, and the most commonly used 

wastewater filtration techniques are discussed below. 

Sand filters have been used to polish effluents from septic tanks, 

Imhoff tanks, and other anaerobic treatment units for decades.  Because 

they are alternately dosed and allowed to dry, the term intermittent sand 

filters has been applied to this type of unit. The process is essentially the 

slow sand filter. More recently, this type of filter has been applied to the 

effluent from oxidation ponds with considerable success. Effluent 

concentrations of less than 10 mg/L of BOD and suspended solids have 

been reported at filtering rates of 0.37 to 0.56 m3/m2.day. 

Use of intermittent sand filters in tandem with conventional 



secondary treatment has not been very successful. The nature of the solids 

from these processes results in rapid plugging at the sand surface, 

necessitating frequent cleaning and thus high maintenance costs. The use 

of intermittent filters for tertiary treatment is usually restricted to plants 

with small flows. 

Granular media filtration is usually the process of choice in larger 

secondary systems. Dual or multimedia beds prevent surface plugging 

problems and allow for longer filter runs. Loading rates depend on both the 

concentration and nature of solids in the wastewater. Filtering rates 

ranging from 12 to 30 m^/m2 day have been used with filter runs of up to 

1 day.  

Other recent innovations in filtration practices hold promise for 

advanced wastewater treatment. Moving bed filters have been developed 

which are continuously cleaned, and the rate of cleaning can be adjusted 

to match the solids loading rate. Another modification called the pulsed 

bed filter, uses compressed air to periodically break up the surface mat 

deposited on a thin bed of fine filter media. Only after a thick suspension 

of solids has accumulated on the bed, requiring frequent pulsing, is the 

filter backwashed. 

Both the moving bed and the pulsed bed filters have the capability of 

filtering raw wastewater. A much higher percentage of solids can be 

removed by filtration than can be removed in primary settling. The filter 

effluent, containing lower levels of mostly dissolved organics, responds 

very well to conventional secondary treatment.  The filtered solids can be 

thickened and treated by anaerobic digestion with a resultant increase in 

overall methane production, a possible source of energy for use within the 

plant. 

 

3.3.2 Dissolved Solids Removal 



Both secondary treatment and nutrient removal decrease the 

dissolved organic solids content of wastewater. Neither process, however, 

completely removes all dissolved organic constituents, and neither process 

removes significant amounts of inorganic dissolved solids. Further 

treatment will be required where substantial reductions in the total 

dissolved solids of wastewater must be made. 

Ion exchange, microporous membrane filtration, adsorption, and 

chemical oxidation can be used to decrease the dissolved solids content of 

water. These processes were developed to prepare potable water from a 

poor quality raw water. Their use can be adopted to advanced wastewater 

treatment if a high level pretreatment is provided. The removal of 

suspended solids is necessary prior to any of the processes. Removal of the 

dissolved organic material (by activated carbon adsorption) is necessary 

prior to microporous membrane filtration to prevent the larger organic 

molecules from plugging the micropores. 

Advanced wastewater treatment for dissolved solids removal is 

complicated and expensive.  Treatment of municipal wastewater by these 

processes can be justified only when reuse of the wastewater is 

anticipated. 

 

3.4 WASTEWATER DISPOSAL AND REUSE 

An insignificant volume of the influent wastewater accompanies 

sludges and other materials disposed of during wastewater treatment 

processes. The bulk of the wastewater remains to be disposed of after the 

treatment processes have been completed. Ultimate receptors of treated 

wastewaters include surface water and groundwater bodies, land surfaces, 

and, in some instances, the atmosphere. Recognition of the value of 

wastewater as a water resource has resulted in an increase in the reuse of 

treated effluents, particularly in water scarce regions. Portions of the 



reused wastewater may appear as effluent for disposal after reuse. 

Disposal sites or reuse facilities must be found within a reasonable 

distance of the wastewater treatment plant because of the cost of 

transporting the effluent over long distances. Because of the possibility 

that wastewater may contain a few viable pathogens even after extensive 

treatment, both disposal and reuse must be accomplished with due 

caution. 

 

3.5  DISINFECTION 

Treatment of water is not complete unless the micro-organisms 

present in water is removed. The filtered water which is obtained either 

from the slow sand filters or rapid gravity filters, may normally contain 

some harmful pathogenic bacteria in it, so the killing of these pathogenic 

bacteria is must to make the water safe for drinking. The process of killing 

of pathogenic micro-organisms is known as sterilization or disinfection and 

chemicals used for this process are known as disinfectants. 

This process of purification is the most important, because the 

bacterially contaminated waters may lead to spread of various diseases 

and their epidemics thus causing disasters to public life. The disinfection 

not only removes the existing bacteria from the water at the plant, but also 

ensures their immediate killing even afterwards, in the distribution 

system. 

Disinfectants which are used for killing of pathogenic micro-

organisms should possess the following qualities as under : 

1.     They should be able to destroy the expected bacteria in water. 

2.     They should be cheap and reliable. 

3.     They should not render water ionic or harmful to the consumers; 

4.     They should not impart any objectionable taste and odour within 

the required dose . 



5.   They should kill the bacteria quickly and within the time available 

for disinfection. 

6.     They should be easy to transport, easy to store, easy to handle 

and should not be dangerous to the operator if carefully 

managed. 

7.     They should last for fairly long time in the distribution system, 

thus take care of after growth. 

8.     They should possess such property that their strength can easily 

be determined at any point in the distribution system. 

 

3.5.1 Minor methods of disinfection  

 

3.5.1.1 Boiling of water 

The pathogenic bacteria present in waster can be destroyed by 

boiling it for a long time. Although it is an effective method of disinfection 

but not practically possible because it is not possible to boil huge amounts 

of public water supplies. Moreover it can kill only the existing bacteria not 

the future possible contaminations. So not used for disinfection of public 

water supplies. 

 

3.5.1.2 Treatment with lime (excess lime) 

Lime is generally used at a water purification plant for softening (i.e. 

reducing hardness) the water supplies. But it has been found that if excess 

lime is added to the water, it can kill the bacteria also. An addition of 14-

43 ppm of excess lime has been found to remove the bacterial load by 

about 99.3 - 100% from highly polluted water.  Although this method is 

quite practical for disinfection, but it requires removal of excess lime from 

the water before supply to general public. Therefore, treatment like 

recarbonation should be used for lime removal after disinfection. 



 

3.5.1.3 Treatment with ozone 

Ozone, a faintly blue gas of pungent odour, an excellent 

disinfectant, is nothing but an unstable allotropic form of oxygen, with 

each of its molecule containing three oxygen atom. It can be produced by 

passing a high tension of electric current through a stream of air in a 

closed chamber. The chemical reaction takes place as under : 

          Under high 

3O2        2O3

Oxygen molecule   Electric arc Voltage Ozone molecule  

 

Because of its unstability, ozone readily breaks down into normal 

oxygen and releases nascent oxygen as below : 

 

O3   O2 +  O- Ozone   Oxygen Nascent oxygen 

 

The nascent oxygen, so produced, is a powerful oxidizing agent and 

removes the organic matter as well as bacteria from the water. 

About 2-3 ppm of ozone is generally consumed, so as to obtain a 